MODELS 760LD, 760 & 800 PARTS LIST

Ref. | Part Quantit Part Description
No. | No. [760LD[ 760 [ 800
61A| 82048 1 N/A N/A A-frame Assembly - Model 760LD: (1) - 50-52, 69-71, 140, 82043, (2) - 68, (4) - 66, 67
40105 N/A 1 1 A-frame Assembly - Models 760 & 800: (1) - 50-52, 69-71, 140, 40091, (2) - 68, (4) - 66, 67
61 82043 1 N/A N/A A-frame Weldment - Model 760LD
40091 N/A 1 1 A-frame Weldment - Models 760 & 800
62 61115 2 2 2 3/4" x 4-3/4" YZ Hitch Pin
63 61105 2 2 2 9/64" DIA. x 2-11/16" Z Hair Pin Cotter
64 | 61197 1 1 1 1" x 5-3/4" YZ Emergency Hitch Pin
65 61226 1 1 1 11/64" DIA. x 3-3/4" Z Hair Pin Cotter
66 61312 4 4 4 5/16"-18 x 3/4" Grade 8 YZ Hex Head Cap Screw
67 | 61011 6 6 6 5/16" YZ High-Alloy Split Lock Washer
68 | 40088 2 2 2 Replaceable A-frame Pivot Bushing
69 40079 1 1 1 3/8" x 1-3/4" Stainless Steel A-frame Latch Pin
70 61000 1 1 1 1/32" x 3/8" O.D. x 15/16" Stainless Steel Compression Spring
71 61309 1 1 1 1-41/64" O.D., 1-25/64" |.D. Standard Split Ring
72A| 82022 1 N/A N/A Draw Latch Assembly - Model 760LD: (1) - 25, 77-80, 83, 84, 86-90, (2) - 4, 46, 72, 73, 75, 76, 81, 82, 85, (4) - 74
40083 N/A 1 1 Draw Latch Assembly - Models 760 & 800: (1) - 25, 77-80, 84, 86, 87, 89, 90, (2) - 4, 46, 72, 73, 75, 76, 81-83, 85, (4) - 74
72 61018 2 2 2 1/2"-13 x 2" Grade 8 YZ Hex Head Cap Screw
73 | 61045 2 2 2 1/8" X 1-1/4" O.D. X 6" Stainless Steel Extension Spring
74 61297 4 4 4 3/8", 1-1/6" O.D., 25/64" |.D. Z Flat Washer
75 40039 2 2 2 3/4" 0.D., 17/32" I.D. x 1-3/16" YZ Bushing
76 | 61027 2 2 2 1/2",1-3/8" O.D., 9/16" I.D., YZ USS Mil-Carb High-Strength Washer
77 | 61200 1 N/A N/A 3/4"-10 x 4" Grade 8 YZ Hex Head Cap Screw - Model 760LD
61004 N/A 1 1 3/4"-10 x 4-1/2" Grade 8 YZ Hex Head Cap Screw - Models 760 & 800
78 | 82023 1 N/A N/A 3/4" x 6-21/32" Draw Latch Spring Mount Pin (3/8"-16 Tap In Each End) - Model 760LD
40041 N/A 1 1 3/4" x 7" Draw Latch Spring Mount Pin (3/8"-16 Tap In Each End) - Models 760 & 800
79 82035 1 N/A N/A Outer Draw Latch Plate Weldment - Driver’'s Side - Model 760LD
40080 N/A 1 1 Outer Draw Latch Plate Weldment - Driver’s Side - Models 760 & 800
80 61227 1 1 1 1/4"-20 x 1/2" Set Screw
81 82014 2 N/A N/A Inner Draw Latch Plate - Model 760LD
40074 N/A 2 2 Inner Draw Latch Plate - Models 760 & 800
82 82013 2 N/A N/A Draw Latch Arm - Model 760LD
40031 N/A 2 2 Draw Latch Arm - Models 760 & 800
83 82024 1 N/A N/A 3/4" x 2-3/8" Draw Latch Arm Pivot Pin - Model 760LD
40042 N/A 2 2 3/4" x 2-1/2" Draw Latch Arm Pivot Pin/Hydraulic Cylinder Rod End Pin - Plow Raise/Lower - Models 760 & 800
84 82025 1 N/A N/A 1" x 5-5/8" Draw Latch Bolt Mount Pin (1/2"-13 Tap In Each End) - Model 760LD
40068 N/A 1 1 1" x 6" Draw Latch Bolt Mount Pin (1/2"-13 Tap In Each End) - Models 760 & 800
85 | 82046 2 N/A N/A 1-7/16" O.D., 13/16" I.D. x 1" YZ Bushing
40092 N/A 2 2 1-7/16" O.D., 13/16" I.D. x 1/2" YZ Bushing
86 | 82037 1 N/A N/A Draw Latch Finger Weldment - Model 760LD
40082 N/A 1 1 Draw Latch Finger Weldment - Models 760 & 800
87 40093 1 1 1 1-1/4" O.D., 1-1/16" I.D. x 1-1/2" YZ Bushing
88 | 82033 1 N/A N/A 5/8" x 2-3/8" Draw Latch Arm/Hydraulic Cylinder Rod End Pin - Plow Raise/Lower - Model 760LD
89 82027 1 N/A N/A 1" x 3-7/8" Draw Latch Mount Pin (To A-frame) - Model 760LD
40070 N/A 1 1 1" x 4-1/2" Draw Latch Mount Pin (To A-frame) - Models 760 & 800
90 | 82036 1 N/A N/A Outer Draw Latch Plate Weldment - Passenger’s Side - Model 760LD
40081 N/A 1 1 Outer Draw Latch Plate Weldment - Passenger’s Side - Models 760 & 800
91A | 60101 1 1 1 Hydraulic Pump Assembly (Fenner Fluid Power): (1)-91-94
91 60047 1 1 1 Hydraulic Pump Power Unit (Fenner Fluid Power)
92 60044 1 1 1 Hydraulic Pump Pressure Relief Valve Hex Cap (Fenner Fluid Power)
93 | 60045 1 1 1 Hydraulic Pump Fluid Reservoir (Fenner Fluid Power)
94 60046 1 1 1 Hydraulic Pump Fluid Reservoir Cap (Fenner Fluid Power)
95 61129 1 1 1 1/4" Polyethylene Hydraulic Pump & Manifold Cover
96A | 60158 1 1 1 Manifold Assembly: (1)-32, 97, 100, 102, 106-110, (2) - 98, 99, 101, 103, 111, (5) - 104, (6) - 105
96 | 60038 2 2 2 3/32" C.SW.,, 9/16" I.D., 3/4" O.D. Neoprene O-ring, 70 Durometer
97 60164 1 1 1 Red Anodized Aluminum Manifold Block with Cross Port Relief
98 | 60003 2 2 2 7/16"-20 x 9/16"-18 Male O.R.B. Connector Adapter
99 60009 2 2 2 7/16"-20 90° Swivel Elbow Adapter
100 | 60072 1 1 1 9/16"-18 x 9/16"-18 Male Extra Long Elbow
101 60050 2 2 2 -6 SAE Hollow Hex Plug
102 60173 1 1 1 7/16"-20 O.R.B. Test Port Coupling
103 60167 2 2 2 Four-Way, Two Position C.C. Spool Valve (86020464)
104 62114 5 5 5 Coil - PDL 10VDC
105 60052 6 6 6 1/2"-20 YZ Hex Jam Nut
106 | 60168 1 1 1 Relief Valve, 3000 PSI
107 60170 1 1 1 Three-Way, Two Position Spool Valve (85020341)
108 62115 1 1 1 Coil - DDL 10VDC "
109 | 60166 | 1 1 1 Three-Way, Two Position Spool Valve (85020463) Note: The reference numbers listed
110 | 60169 1 1 1 Flow Control Valve (85002054) identify parts shown in the illustration
111 | 60165 2 2 2 Two-Way N.C. Valve (86020190) on pages 22 & 23. These numbers are
N/A | 62119 1 1 1 Coil Harness Assembly: (1) - 108, 62045, 62117, (4) - 62116, (5) - 104, specific to this illustration only and do
(6) - 62096, 62097 not correspond with other diagrams in
N/A | 62045 1 1 1 Plastic Electric Connector - Male the manual. Always review the part
N/A | 62096 16 16 16 Silicone Cable Seal, Orange (18 AWG) number given for proper component
N/A | 62097 6 6 6 Male Terminal (18-16 AWG) identification.
N/A | 62116 4 4 4 Silicone Cavity Plug, White (18-16 AWG)
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MODELS 700LD, 760LD, 760 & 800 PARTS LIST

Ref.

Part

Build Quantity

No. | No. (700.p[760LD| 760 | 800
Pivot Beam & A-frame Assembly Parts (Continued)

Draw Latch Assembly Parts

Hydraulic Pump & Manifold Assembly Parts

48 61014 1 1 1 1
49 61359 1 1 1 1
50 40004 1 1 1 1
51 61218 1 1 1 1
52 61034 1 1 1 1
53 62038 1 1 1 1
54A | 82048 1 1 N/A N/A
40105 N/A N/A 1 1
54 82043 1 1 N/A N/A
40091 N/A N/A 1 1
55 61115 2 2 2 2
56 61105 2 2 2 2
57 40079 1 1 1 1
58 61000 1 1 1 1
59 61309 1 1 1 1
60 61197 1 1 1 1
61 61226 1 1 1 1
62 61312 4 4 4 4
63 61011 6 6 6 6
64 40088 2 2 2 2
65 61295 1 1 1 1
66A | 82049 1 1 N/A N/A
40109 N/A N/A 1 1
66 82035 1 1 N/A N/A
40080 N/A N/A 1 1
67 82050 1 1 N/A N/A
40110 N/A N/A 1 1
68 61363 1 1 1 1
69 61200 1 1 N/A N/A
61004 N/A N/A 1 1
70 82055 1 1 N/A N/A
50071 N/A N/A 1 1
71 82014 2 2 N/A N/A
40074 N/A N/A 2 2
72 82027 1 1 N/A N/A
40070 N/A N/A 1 1
73 82054 1 1 N/A N/A
40114 N/A N/A 1 1
74 82037 1 1 N/A N/A
40082 N/A N/A 1 1
75 82033 1 1 N/A N/A
40042 N/A N/A 2 2
76 82024 1 1 N/A N/A
77 40093 1 1 1 1
78 82036 1 1 N/A N/A
40081 N/A N/A 1 1
79 40116 1 1 1 1
80A | 60101 1 1 1 1
80 60045 1 1 1 1
81 60046 1 1 1 1
82 60044 1 1 1 1
83 60047 1 1 1 1
84 61307 1 1 1 1
85 61129 1 1 1 1
86 61302 1 1 1 1
87 60038 2 2 2 2
88 61222 2 2 2 2
89 61033 2 2 2 2
90 82047 1 1 1 1
91 61010 2 2 2 2
92A | 60158 1 1 1 1
92 60164 1 1 1 1
93 60003 2 2 2 2
94 60009 2 2 2 2
95 60072 1 1 1 1
96 60050 2 2 2 2
97 60173 1 1 1 1
98 60167 2 2 2 2
99 62114 5 5 5 5

Part Description

Nut, Jam Nylon Insert Lock, 3/8"-16 Z, Type NTE

Stud, Threaded, 3/8"-16 x 1-3/4"

Hinge Weldment, Pump Mount

Screw, Hex Head Cap, 3/8"-16 x 2" Grade 8 YZ

Nut, Top Lock, 3/8"-16 Grade C Z

Switch, Toggle, DPDT, (On)-Off-(On), 16 Amps, 115V AC - Draw Latch Connect/Disconnect
A-frame Assembly - Models 700LD & 760LD: (1) - 50-52, 54, 57-59, 65, (2) - 64, (4) - 62, 63
A-frame Assembly - Models 760 & 800: (1) - 50-52, 54, 57-59, 65, (2) - 64, (4) - 62, 63
A-frame Weldment - Models 700LD & 760LD

A-frame Weldment - Models 760 & 800

Pin, Hitch, 3/4" x 4-3/4"YZ

Pin, Hair Cotter, 9/64" DIA. x 2-11/16" Z

Pin, A-frame Latch, 3/8" DIA. x 1-3/4", Stainless Steel

Spring, Compression, 0.94" O.A.F.L. x 0.36" O.D., 0.029" Wire Diameter, Stainless Steel
Ring, Standard Split, 1.48" O.D., 1.264" |.D., 0.92 Wire Diameter

Pin, Emergency Hitch, 1" x 5-3/4" YZ

Pin, Hair Cotter, 11/64" DIA. x 3-3/4" Z

Screw, Hex Head Cap, 5/16"-18 x 3/4" Grade 8 YZ

Washer, Split Lock, 5/16" YZ High-Alloy

Bushing, A-frame Pivot, Replaceable

Label, Power Hitch Connect/Disconnect Switch (BLZ 1037)

Draw Latch Assembly - Models 700LD & 760LD: (1) - 21, 32, 66-70, 72-79, (2) - 71
Draw Latch Assembly - Models 760 & 800: (1) - 21, 32, 66-70, 72-74, 77-79, (2) - 71,75
Outer Draw Latch Plate Weldment, Driver’s Side - Models 700LD & 760LD

Outer Draw Latch Plate Weldment, Driver’s Side - Models 760 & 800

Pin, Draw, 1" DIA. x 5-5/8" (with 13/64" DIA. Cotter Pin Hole) BZ

Pin, Draw, 1" DIA. x 6-1/2" (with 13/64" DIA. Cotter Pin Hole) YZ

Pin, Cotter, 3/16" x 2-1/2"

Screw, Hex Head Cap, 3/4"-10 x 4" Grade 8 YZ - Models 700LD & 760LD

Screw, Hex Head Cap, 3/4"-10 x 4-1/2" Grade 8 YZ - Models 760 & 800

Pin, Clevis, 3/4" DIA. x 3-7/16" BZ

Pin, Clevis, 3/4" DIA. x 3-41/64"YZ

Inner Draw Latch Plate - Models 700LD & 760LD

Inner Draw Latch Plate - Models 760 & 800

Pin, Draw Latch Mount (To A-frame), 1" x 3-7/8" BZ - Models 700LD & 760LD

Pin, Draw Latch Mount (To A-frame), 1" x 4-21/32" YZ - Models 760 & 800

Draw Latch Arm Weldment - Models 700LD & 760LD

Draw Latch Arm Weldment - Models 760 & 800

Draw Latch Finger Weldment - Models 700LD & 760LD

Draw Latch Finger Weldment - Models 760 & 800

Pin, 5/8" x 2-3/8" BZ, Inner Draw Latch Plate/Hydraulic Cylinder Rod End, Plow Raise/Lower - Models 700LD & 760LD
Pin, 3/4" x 2-1/2", Draw Latch Arm Pivot Pin/Hydraulic Cylinder Rod End, Plow Raise/Lower - Models 760 & 800
Pin, 3/4" x 2-3/8" Draw Latch Arm Pivot - Models 700LD & 760LD

Bushing, 1-1/4" O.D., 1-1/16" I.D. x 1-1/2"YZ

Outer Draw Latch Plate Weldment, Passenger’s Side - Models 700LD & 760LD

Outer Draw Latch Plate Weldment, Passenger’s Side - Models 760 & 800

Spacer, 1" 0.D,, 25/32" I.D. x 5/8" YZ

Hydraulic Pump Assembly (Fenner Fluid Power): (1) - 80-83
Reservoir, Hydraulic Pump

Reservoir Cap, Hydraulic Pump

Hex Cap, Relief Valve, Hydraulic Pump

Power Unit (Motor), Hydraulic Pump

Washer, Internal/External Tooth Lock, 3/8"

Cover, Hydraulic Pump & Manifold, 1/4" Polyethylene

Label, Hydraulic Hose Identification Guide (BLZ 1035)

O-ring, 3/32" C.SW., 9/16" I.D., 3/4" O.D. Neoprene, 70 Durometer
Washer, Split Lock, 3/8" High-Alloy YZ

Screw, Hex Head Cap, 3/8"-16 x 1" Grade 8 YZ

Bracket, Diode Board Mount

Screw, Hex Head Cap, 5/16"-18 x 3-3/4" Grade 8 YZ

Manifold Assembly: (1) - 36, 92, 95, 97, 102, 104, 105, 62119, (2) - 93, 94, 96, 98, 106, (6) - 100
Manifold Block (with Cross Port Relief), Red Anodized Aluminum
Hydraulic Adapter, 7/16"-20 x 9/16"-18 Male O.R.B. Connector
Hydraulic Adapter, 7/16"-20 90° Swivel Elbow

Hydraulic Adapter, 9/16"-18 x 9/16"-18 Male Extra Long Elbow
Plug, -6 SAE Hollow Hex

Coupling, Test Port, 7/16"-20 O.R.B.

Valve, Spool, Four-Way, Two Position C.C. (86020464)

Coil, PDL 10VDC
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